
Nereda
® praktijkoNderzoekeN 2010-2012

2013 29 

teL 033 460 32 00  FaX 033 460 32 50
Stationsplein 89

poStBUS 2180  3800 Cd  aMerSFoort

Final report

 
 

F ina l re p ort

 
 

Nereda®  
praktijkoNderzoekeN  
2010-2012

rapport
2013

29

 

STOWA 2013 29 omslag.indd   1 25-10-13   11:48



stowa@stowa.nl  www.stowa.nl

TEL 033 460 32 00 FAX 033 460 32 01

Stationsplein 89 3818 LE Amersfoort

POSTBUS 2180  3800 CD  AMERSFOORT

Publicaties van de STOWA kunt u bestellen op www.stowa.nl

NEREDA® PRAKTIJKONDERZOEKEN 2010-2012

2013    

29

ISBN 978.90.5778.604.9

rapport



STOWA 2013-29 NEREDA® PRAKTIJKONDERZOEKEN 2010-2012

UITGAVE  Stichting Toegepast Onderzoek Waterbeheer

 Postbus 2180
[...]
will be further reduced. The energy consumption of modern Dutch installations 

including post treatment, often without influent pumping station and mechanical 

sludge thickening, amounts to 37.5 kWh/(p.e.150eliminated.year). With 21.2 kWh/

(p.e.150eliminated.year) Epe WWTP uses over 40% less energy.

A comprehensive measuring program showed an a-factor for granular sludge, 

depending on sludge concentration, in the same order of magnitude compared 

with CAS (Conventional Activated Sludge) and MBR (Membrane BioReactor) systems. 

However the range in measured values is too large to give exact values. From the 

process data of Epe WWTP an average a-factor of 0.8 has been derived. This value 

matches well with the measured energy consumption of the full scale installation. 

3 krw research - granulatIon 

The start up of the Nereda® installation in terms of granulation has been care-

fully monitored by Delft University of Technology. During the research period the 

 granulation already started up quite well and at the end of the monitoring period 

the granulation was still ongoing. Due to a temporary lower selection pressure 

during start up, the granulation process was somewhat delayed. A relatively low 

sludge loading applied to meet the stringent effluent requirements and a regular 

discharge of (industrial) influent with high pH values both decelerate the growth 

of a mature granular sludge bed. 

During the research in April 2012 an ALE (Alginate Like Exopolysaccharides)  revenue 

of 10% (as organic dry solids) was measured, a value much lower compared with 

mature granules (up to 20%), but in accordance with the microscopic representation 

of the granulation process at that time. The small difference between SVI5 and SVI30 

clearly shows the granular character of the sludge. In this respect it shall be noticed 



that experience at Frielas WWTP (Portugal) showed that the construction of the 

reactor internals strongly influence the biomass selection process. This experience 

has led to adjustment of the weirs at Epe WWTP. 

After start up FISH (Fluorescente In-Situ RNA on Hybridisation) analyses showed a 

PAO/GAO ratio of 80%/20%, which is a normal ratio compared with other biological 

P-removing WWTPs in the Netherlands. Although sufficient PAOs are present in the 

granular sludge, a further optimization of the P-removal process seems possible. 

In this regard in particular the sludge loading rate and the aeration control are 

important parameters. 

Via DGGE (Denaturing Gradient Gel Electrophoresis) it was shown that the 

population diversity of the granular sludge is relatively high, while during start up 

an increased amount of specific bacteria was found.

4 krw research - greenhouse gases emIssIon

After in 2010 and 2011 exploratory measurements on N2O emission in the pilot 

installation at Epe WWTP already had been executed, in June 2012 CH4 and N2O 

emission measurements now at the full scale installation were carried out. The 

measurements show a specific CH4-emission of the Nereda® full scale installation of 

0,0009 kgCH4/kgCODinfluent. 

This value is lower compared with earlier measurements executed at the Dutch 

WWTPs Papendrecht and Kortenoord (STOWA 2010-08). However, the still limited 

information regarding this subject requires careful interpretation of such an 

observation. Compared with the specific index number used by the Dutch Ministry 

of Infrastructure and Environment for the estimation of CH4 emissions at WWTPs 

without sludge digestion, the measured value at Epe WWTP is definitely lower. 

Concerning the N2O emission an average value of 0.69% of the Nitrogen Kjeldahl 

influent load is measured, with rather large variations on a daily basis. These 

results correspond with the results of STOWA research on N2O emissions at Dutch 

conventional activated sludge plants and with results of several international 

research programs. The IPPC and the Ministry of Infrastructure and Environment 

assume a specific N2O emission of 0.035% and 1% respectively. 

5 krw research - pretreatment

With an intensive sampling program the performance of the pretreatment at Epe 

WWTP has been evaluated. The perforated screens show a high efficiency for COD 

and suspended solids, while negative efficiencies were measured for the sand/fat 

removal system. It proved difficult to obtain conclusive balances based on the mea-

suring program and a consistent explanation could not be found. Nevertheless the 

pretreatment at Epe WWTP seems to operate adequately, since obstruction of down-

stream process steps and floating of material at the Nereda® reactor surface were 

never observed. 

6 krw research - post treatment

During this part of the research the possibilities of Fuzzy and disk filtration have 

been investigated exploratory and findings were compared with the discontinuous 

sand filtration at Epe WWTP. With all three systems a good effluent quality could be 

obtained in terms of turbidity and total phosphorous. The effluent turbidity under 

average conditions was low with values < 1 NTU, increasing to 2 – 4 NTU at higher 



hydraulic loading rates. For all systems the filtration time under RWF conditions 

obviously decreases. An important condition for obtaining low total phosphorous 

effluent concentrations in post treatment is a low incoming ortho phosphorous 

concentration, which can only be achieved with a high level biological phospho-

rous removal process upstream.

The sand filters at Epe WWTP operate properly and are capable of achieving the 

required phosphorous effluent concentration at a relatively favorable chemical use 

of < 2 mole Al/mole PO4-Pfeed. The average filtration time of the sand filters amounts 

to 2 days, be it that the relatively low surface load must be taken into account (2 – 

13 m/h). The average wash water consumption amounts to approximately 4% of the 

feed flow. To guarantee the stringent phosphorous effluent limit of < 0.3 mg Ptotal at 

all times, accurate process operation and process control are necessary. 

 

The Fuzzy filter installation was capable to largely remove turbidity and phospho-

rous at high and constant hydraulic loads of 24 and 50 m/h. Points of concern are 

the filtration time of the filter and the wash water consumption. The filtration time 

varies between 2 and 5 hours depending on the hydraulic loading rate. The high(er) 

dry solids load is accountable for these short filtration times and call for further 

optimization of the filter cleaning procedure in order to keep the process efficiency 

at a high level and to profit to full extent from the higher hydraulic loads.

The disk filter research was troubled by technical problems and consequently a 

stable process operation could not be demonstrated. During times the filter was in 

operation a high level effluent quality proved being possible. Based on the results 

so far it cannot be concluded that disk filtration offers an alternative for post treat-

ment of Nereda® effluent. 

Recently disk filtration type systems have been installed at Ede WWTP and Soest 

WWTP for the combined removal of residual suspended solids and residual phos-

phorous. In due time full scale experiences with this technology will be known.

 

7 krw research - mIcro pollutants

Based on GC-MS analyses executed by Rijkswaterstaat it was proven that largest 

part of the measured influent components is completely removed in Epe WWTP, 

apart from HHCB (polycyclic musk), 5-trimethylsilylpent-2-en-4-yne, 1,1-dimethyl-3-

chloropropanol en N-butyl-benzene sulfonamide. Based on an extensive analyzing 

program for specific components a large spreading in removal efficiencies for 

the different components was shown. This means that no explicit conclusions 

can be drawn regarding variations between different types of treatment systems. 

Nevertheless it is shown that the removal efficiencies at Epe WWTP are generally 

higher compared with results mentioned in other studies. The total estrogen 

activity (ER-calux) for Epe WWTP is low compared with MBR (Varsseveld WWTP) as 

well as with several CAS systems and CAS systems equipped with sand filtration 

(Maasbommel WWTP).

Theoretically it can be argued that there is a fundamental difference between con-

tinuous, completely mixed systems and batch systems like applied at Epe WWTP. It 

is expected that batch systems and also continuous plug flow systems might be able 

to achieve higher removal efficiencies for micro pollutants.



Comparison of the available analyses of disposed sewage sludge, originating 

from the old Epe WWTP (CAS) and the new Epe WWTP (Nereda®) show identical 

removal efficiencies for most heavy metals. However, the aluminum concentra-

tion in the waste sludge of the Nereda® installation is significantly lower, which 

can be explained by the decreased aluminum dosing. The higher potassium and 

magnesium concentrations are due to the introduction of biological phosphorous 

removal. 

8 krw research - sludge treatment

The belt thickeners at Epe WWTP thicken the surplus sludge to a dry solids (DS) 

concentration > 5.5% at a specific polymer dose of 1 – 2 g/kg DS (active). A higher DS 

concentration can be achieved at slightly higher polymer dosing, but is restricted 

by the technical limitations of the thickened sludge pump.

Tests with direct dewatering of Nereda® waste sludge with a mobile Westfalia 

decanter showed comparable results with conventional CAS sludge, namely > 20% 

DS. However the lower DS feed concentration leads to a sensible operation and a 

slightly unfavorable specific energy use. Based on the findings it is expected that 

good dewatering results can be achieved by applying a cascade belt press. 

nereda® desIgn

The Nereda® technology can be applied in different process configurations, from a 

green field situation with or without influent buffer tank to a hybrid configuration 

or integration in existing aerobic or even anaerobic installations. 

The results of the KRW research program have shown that design guidelines used 

for the first full scale municipal installation at Epe WWTP can be significantly 

tightened up. This definitely concerns the hydraulic dimensioning in terms of 

exchange ratio and up flow velocity, which reduce the size of installations. The 

adjusted design guidelines are already applied in new Nereda® designs.

A comparison with CAS installations (aeration + secondary clarification) indicates 

that at different RWF/DWF ratios the Nereda® installations use approximately 50% 

of the CAS total volume, while being constructed at approximately 30% of the CAS 

net footprint. 

future perspectIve

The realization of the world’s first full scale Nereda® installation for municipal 

waste water treatment is an important milestone in the development of the Nereda® 

technology. 

The results achieved with several pilot installations and the full scale installation 

at Epe WWTP give confidence to all NNOP partners. As a result four installations 

with capacities ranging from 8,000 to 140,000 p.e. are currently under construc-

tion. After the first demonstration installation at Gansbaai WWTP a second Nereda® 

installation is now built in South Africa at Stellenbosch. 

The findings of the demonstration installation in Portugal have resulted in the up-

grade of one existing treatment train of Frielas WWTP (700,000 p.e.) from activated 

sludge to Nereda® configuration. 

During years of NNOP cooperation the Dutch water sector developed a robust and 

reliable waste water treatment technology, characterized by good effluent quality, 

small footprint, low use of energy and chemicals and last but not least: low costs.

Based on the growing interest from The Netherlands and from abroad a fast (in-



ternational) rollout of the technology is expected. With the development of the 

Nereda® technology the Dutch water sector has again demonstrated its name and 

fame in water technology.



STOWA IN BRIEF

The Foundation for  Applied Water Research (in short, STOWA) is a research plat-

form for Dutch water controllers. STOWA participants are all ground and surface 

water managers in rural and urban areas, managers of domestic wastewater treat-

ment installations and dam inspectors.

The water controllers avail themselves of STOWA’s facilities for the realisation of all 

kinds of applied technological, scientific, administrative legal and social scientific 

research activities that may be of communal importance. Research programmes 

are developed based on require ment reports generated by the institute’s partici-

pants. Research suggestions proposed by third parties such as knowledge institutes  

and consultants, are more than welcome. After having received such suggestions 

STOWA then consults its participants in order to verify the need for such proposed 

research.

STOWA does not conduct any research itself, instead it commissions specialised 

bodies to do the required research. All the studies are supervised by supervisory 

boards composed of staff from the various participating organisations and, where 

necessary, experts are brought in.

The money required for research, development, information and other services 

is raised by the various participating parties. At the moment, this amounts to an 

 annual budget of some 6 million euro.

STOWA, P.O. Box 2180, 3800 CD Amersfoort.

Phone: +31 (0)33 - 460 32 00.

E-mail: stowa@stowa.nl.

Website: www.stowa.nl.



 
  
 NEREDA®  

PRAKTIJKONDERZOEKEN 
2010-2012

stowa 2013-29 NEREDA® PRAKTIJKONDERZOEKEN 2010-2012

INHOUD

ten geleIde

samenvattIng

de stowa In het kort

summary

stowa In brIef

1 InleIdIng 1

1.1 Kader 1

1.2 Doelstellingen 2

1.3 Leeswijzer 3

2 nereda® technologIe 4

2.1 Korrelvorming 4

2.2 Procesvoering 4

2.3 Kenmerken korrelslib 6

3 ontwerp en procesvoerIng nereda® rwzI epe 8

3.1 Inleiding 8

3.2 Ontwerp en procesvoering 9

3.2.1 Influentgemaal 9

3.2.2 Roostergoedverwijdering 10

3.2.3 Zand- en vetvang 10

3.2.4 Tussengemaal 10

3.2.5 Nereda® reactoren 11

3.2.6 Zandfiltratie 13

3.2.7 Slibbuffer 13

3.2.8 Slibindikking 13

3.2.9 Ingedikt slibbuffer 14

3.2.10 Geurbeperkende maatregelen 14



STOWA 2013-29 NEREDA® PRAKTIJKONDERZOEKEN 2010-2012

4 verIfIcatIeperIode 15

4.1 Belasting rwzi 15

4.2 Effluentkwaliteit 18

4.2.1 Stikstof 18

4.2.2 Fosfor 20

4.3 CZV en BZV en ZS 22

4.4 Energie 22

4.5 Slibbehandeling 23

4.6 Conclusies 23

5 praktIjkonderzoek hydraulIca 25

5.1 Inleiding 25

5.2 Opzet van het onderzoek 25

5.2.1 Achtergrond 25

5.2.2 Meetdoelen  26

5.2.3 Reactor layout 27

5.2.4 Meetprogramma 27

5.3 Experimenten zonder korrelslib 29

5.3.1 Inleiding 29

5.3.2 Resultaten 29

5.4 Experimenten met korrelsilb 32

5.4.1 Inleiding 32

5.4.2 Resultaten 32

5.5 Trendanalyse neerslaggebeurtenissen 35

5.5.1 Inleiding 35

5.5.2 Gebeurtenissen 36

5.6 3-D modellering 39

5.6.1 Inleiding 39

5.6.2 Resultaten 40

5.7 Conclusies 41

6 praktIjkonderzoek energIeverbruIk 43

6.1 Opzet van het onderzoek 43

6.2 OC-metingen 43

6.2.1 Praktijkinstallatie 43

6.2.2 Metingen pilotinstallatie 45

6.3 Energieverbruik 47

6.3.1 Energiebalans 49

6.3.2 Vergelijking met andere rwzi’s 51

6.3.3 Zuurstofbalans 52

6.4 Conclusies 52

7 korrelvormIng 54

7.1 Inleiding 54

7.2 Opzet van het onderzoek 54

7.2.1 Beeldanalyse 54

7.2.2 Zeeffracties 55

7.2.3 Microbiële Analyse 55

7.2.4 Dichtheidsmetingen 55



STOWA 2013-29 NEREDA® PRAKTIJKONDERZOEKEN 2010-2012

7.3 Resultaten 55

7.3.1 Korrelvorming 55

7.3.2 Vezels (cellulose) 57

7.3.3 Protozoa en schimmels 59

7.3.4 Populatieonderzoek (FISH) en -diversiteit (DGGE) 59

7.3.5 EPS-alginaat 60

7.4 Conclusies 61

8 praktIjkonderzoek emIssIe broeIkasgassen 62

8.1 Opzet van het onderzoek 62

8.2 Resultaten praktijkinstallatie 63

8.2.1 Relatie tussen NH4 en KjN in influent 63

8.2.2 Emissies 64

8.3 Resultaten pilotinstallatie 67

8.3.1 Functioneren pilotinstallatie 67